
CITY OF TROUTDALE         
WASTEWATER SERVICES DIVISION
BIOSOLIDS MANAGEMENT PLAN           

Purpose: 
The purpose of this plan is to outline the criteria, methods and Best Management 
Practices required to manage the City of             Troutdale's Biosolids inventory and land application 
program in accordance with  40 CFR Part 503 and Oregon Administrative Rule 340, Division 50 
regulations. 

Overview: 
Troutdale is located in north central Multnomah County, Oregon, near the confluence of  the 
Sandy and the Columbia Rivers. The urban growth boundary area encompasses approximately 
six square miles and growth estimates put the year 2025 population at approximately 25,000 
citizens. The current population is 16,487. The City owns and operates an Activated Sludge 
Plant with an Average Daily Dry Weather Flow design of 3.0 MGD. The plant was 
commissioned and started discharging treated effluent on November 20, 2001. Troutdale's 
Water Pollution Control Facility (WPCF) is located at 1820 NW Graham Road. Troutdale has 
a small industrial/commercial base with no businesses currently under any Industrial 
Discharge Permits issued by the City. The authority to issue any discharge permits is contained 
in the City's Industrial Pretreatment Program, Chapter 12.07 of the Troutdale Municipal Code. 
New potential industrial user processes are reviewed and their potential discharge is 
evaluated and tested to determine if a City issued Discharge Permit would be required. The City's 
industrial base is approximately 10%, with the remainder of flow coming from domestic 
sources. The City's WPCF accepts no septage. 
The Biosolids treatment and handling facilities at Troutdale are state of the art and produce a 
very stable and high quality product that meets the Part 503 regulations for class "B" Biosolids. 
These Biosolids are land applied at approximately 1.5% to 2.5% solids to agricultural lands under 
agreements with the owners of these lands as well as written approval from the 
Oregon Department of  Environmental Quality. 

General Description: 
The City's existing sanitary wastewater collection system collects wastewater from residences, 
businesses, industries, and public facilities. Flow through the collection system is mostly by 
gravity. Ten lift stations pump wastewater from areas that cannot flow by gravity to the 
treatment plant. The sewage is conveyed to the Troutdale WPCF through a 30-inch-
diameter pipe that enters the south end of  the Headworks. 

2022

Page 1



The Troutdale WPCF treatment process includes a headworks with automated mechanical 
screening and grit removal, a primary influent pumping station, two primary clarifiers, two 
activated sludge aeration basins, two secondary clarifiers, an ultraviolet (UV) light disinfection 
channel, an effluent pumping station, a gravity thickener, two anaerobic digesters, and a sludge 
storage lagoon. Treated and disinfected effluent is discharged into the Sandy River. Digested 
sludge is stored in the sludge storage lagoon prior to land application disposal. 

The Troutdale WPCF is typically staffed from 6:00 a.m. to 4:30 p.rn., Monday through Friday. At 
times when there is no staff on-site, at least one operator will carry a city cellphone to allow 
receipt of alarm messages from the treatment facility supervisor control system, and provide 
prompt response to alarms. The on-call operator will have at least an Operation I level 
certification and/or have one years experience and the approval of the Super Intendant.

Page 2



TREATMENT PROCESS NARRATIVE 

Influent Screening and Grit Removal: 
The influent screening process removes rags, plastics, and medium and large debris from the 
influent flow stream, preventing their passage to downstream processes. Removing this 
debris protects downstream pumps and equipment and reduces maintenance requirements for 
downstream facilities. 

A mechanical bar screen with 1/4-inch bar spacing is located in the main influent channel. Flow 
will automatically divert to a bypass channel containing a manually cleaned bar screen if the 
mechanical bar screen fails or if  the main influent channel gate upstream of the bar screen is 
closed. Screenings material is washed and compressed during its transport to a dumpster for off-
site disposal. 

A 12-foot-diameter vortex style grit removal chamber removes inert particulate matter from the 
screened raw sewage to reduce wear on downstream equipment and reduce the amount of 
material that settles in the primary, secondary, and process tanks. A recessed impeller 
centrifugal pump transports the grit slurry from the collection hopper to a cyclone concentrator 
to separate the solids from the water. The concentrated grit slurry then enters a classifier, where 
the grit particles are transported up an inclined ramp by a screw conveyor and discharged to a 
dumpster for off -site disposal. 

Primary Influent Pumping: 
The primary influent pumps convey screened and de-gritted sewage from the headworks to the 
primary clarifiers. Pumping is required to provide sufficient hydraulic head to convey the 
wastewater through the remainder of the treatment facilities. Additional effluent pumping 
is required to discharge the effluent to the Sandy River. 

Four 40 H.P. 3.85 MGD (ea.) capacity submersible pumps operate automatically on the basis 
of level switches in the wet well. The pumps have variable speed motors. One of  the pumps 
serves as a standby, redundant pump during the peak design flow. 

Scum is periodically removed from the primary influent wet well via an overflow weir and 
pumped to the gravity thickener or directly to the anaerobic digesters. The wet well is covered, 
and odorous air in the wet well is collected and blown through a soil bio-filter to scrub odors. 

Primary Clarification: 

Two 45-foot diameter 12 feet deep (142,718 gallon) primary clarifiers remove settleable solids, 
free oil and grease from the influent sewage stream. In addition, waste activated sludge (WAS) 
can be sent to the primary clarifiers to be co-thickened with the primary sludge if  the gravity 
thickener is out of service. Progressive cavity pumps move primary sludge from the bottom of 
the clarifier to the gravity thickener for co-thickening prior to anaerobic digestion. Primary scum 
is skimmed from the surface of the clarifiers, directed to a common scum box for storage, and is 
then pumped periodically to the gravity thickener or directly to the anaerobic digesters. 

Page 3



The primary clarifier launders and center feed wells and the primary treatment flow distribution 
box are covered to reduce algae growth and provide odor control. Odorous air is collected and 
blown through a soil biofilter to scrub odors. 

Secondary Treatment: 

Primary effluent enters the two aeration basins through influent control gates in the primary 
treatment flow distribution box. Each basin is 225 feet long, 26 feet wide, 16 feet deep and 
contains 695,000 gallons. The first 44 feet of each basin is baffled off to provide an anoxic mixing 
zone prior to aeration. This zone is not aerated, but mixed with axial flow/pier mounted mixers. The 
purpose of this unaerated zone is to selectively promote growth of bacteria with good settling 
characteristics. Each aeration basin has membrane disc fine bubble diffusers along the floor of the 
basin. Air is supplied by centrifugal blowers located in the blower building. One blower is 
dedicated to each basin, with a third blower installed as a standby unit. Dissolved oxygen is 
measured in each basin and a control signal automatically throttles the blowers to provide the 
required air flow. One of the basins may be taken out of service during dry weather low or average 
flows. The sludge age will vary from about 8 days for complete nitrification during dry weather, 
down to about 3 days during high wet weather loadings. This range is designed to maintain the 
mixed liquor suspended solids (MLSS) concentration between 3,000 and 3,700 mg/L. Return 
activated sludge (RAS) pumps will pump return sludge from the bottom of the secondary clarifiers to 
the upstream end of the aeration basins where it is mixed with the aeration basin influent. 

Waste activated sludge (WAS) is removed from the common RAS header and controlled with a V-
port ball valve and magnetic flow meter. WAS is typically added to the gravity thickener; 
however, a secondary flow path is provided to allow wasting to the primary influent in the event 
that the gravity thickener is out of service. 

Secondary Clarification: 

The secondary clarifiers measure 76 feet in diameter, with 16 feet of sidewall. Each contains 
542,868 gallons and receives mixed liquor from the aeration basin and allows particles to settle 
out of the mixture forming a sludge on the bottom of the clarifier. This sludge is drawn off the 
bottom of the clarifier and pumped to the aeration basins as RAS to improve process efficiency, or it 
is wasted from the RAS stream to the gravity thickener as WAS to be co-thickened with the primary 
sludge prior to anaerobic digestion for stabilization. Submersible RAS pumps are located in each 
secondary clarifier RAS pump station. 

Scum floating on the clarifier surface is collected by skimmers, directed to the scum box, and 
pumped to the gravity thickener prior to treatment in the anaerobic digester. 

Page 4



Ultraviolet (UV) Light Disinfection: 

The UV disinfection system provides effluent disinfection before it is discharged to the Sandy River. The 
UV disinfection system inactivates pathogens and other microorganisms for public health 
protection. The system consists of  a single channel with 4 banks of lights totaling 32 lamps. The 
intensity of the UV light coming from the lamps in automatically adjustable based on flow rates. 

Effluent Pumping and Outfall 

The effluent pumps convey treated plant effluent from the UV disinfection facility to the outfall. 
Pumping is required to provide sufficient hydraulic head to convey the wastewater through the outfall 
pipe to the Sandy River. 

Four 35 HP 3.56 MGD (each) capacity submersible pumps operate automatically on the basis of level 
switches in the wet well. The pumps have variable speed motors. One of the pumps serves as a standby, 
redundant pump during the peak design flow. 

Effluent from the Troutdale WPCF is discharged to the Sandy River under compliance with a NPDES 
permit from the Oregon Department of Environmental Quality (DEQ). The outfall consists of a 24-inch 
pipe with a single port 14-inch reducer. The effluent pumping system is designed to pass the peak 
instantaneous flow plus plant process water flows at the 100-year flood elevation in the Sandy River of 
32.0 feet. 

Effluent Flow Measurement: 

Treatment facility effluent flow is measured just downstream of the effluent pump station using a 
magnetic flow meter. 

Plant Drain: 

The plant drain system collects wastewater generated on site from various processes and locations and 
directs it by gravity to the primary influent pump station downstream of the grit chamber for treatment. 
Although there is no dedicated plant drain pump station, both the headworks and digester complex 
buildings have lower level sumps and will pump to the primary influent pump station. The sources of 
wastewater for the plant drain system include the building fixtures and drains (Headworks Building, 
Blower Building, UV Disinfection Building, Digester Complex, Administration Building, and 
Relocated Maintenance Building), sump pump stations, UV channel drains, and the sludge truck 
loading area drain. All collected wastewater is incorporated back into the treatment process. 

Gravity Thickening: 

One 36-foot diameter gravity thickener blends and co-thickens the plant sludge prior to anaerobic 
digestion. Progressive cavity pumps move thickened primary and waste activated sludge to the 

Page 5



digesters. Supernatant from the thickening process is returned to the primary influent pump station to 